REQUEST FOR QUALIFICATIONS 2024-035
Engineering Services for the Suquamish

Treatment Plant Improvements Project

KITSAP COUNTY
PUBLIC WORKS SEWER UTILITY
DIVISION

REQUEST FOR QUALIFICATIONS
2024 - 035

Suquamish Treatment Plant (STP) Improvements
Engineering Services

2024-035: Suquamish Treatment Plant Improvements
Engineering Services 1| Page



REQUEST FOR QUALIFICATIONS 2024-035
Engineering Services for the Suquamish
Treatment Plant Improvements Project

Table of Contents

Y=o 10T e B =T o | {010 oo [E PSP 3
1.1 11 10T [ T (o o SRS 3
SECHON 2. PrOJECE OVEIVIEW .......iiiiieeiiiiii et e e e e et e e e e e e e e e ettt e e e e e e e eee st e eeeeeeeeasaa e aeaaas 3
2.1 Project Site and LOCAtION .........oouuiii e ——— 3
22 Project SCOPE HISTOTY.......coi ittt e e e e e e e e e e e e e e e e e ennneeeees 4
2.3 Project Budget and FUNAING..........iiii i e e e e e et e e e e e e e eeeaaaaaas 5
24 ProjeCt SChEAUIE ...ttt e e e e e e e e e e e e e e e e e nnneeees 6
2.5 O 0 (Y o | 6
Section 3. ENGINEEIING SEIVICES .......uuiiiiiiiiiiiiiie ettt e e e e e ettt e e e e e e e e s e bbb et e e e e e e e e e e e nnbneeeeeeaaens 6
3.1 L= T PP 6
3.2 Fiscal Planning and Funding Procurement SErviCes...........cooouiiiiiiiiiiiiiiiiiiiieee e 7
3.3 Permitting Planning .......co oo e e e ra i ———— 7
3.4 Delivery Method ANAIYSIS .......uuiiiiiiiiiiiiiiiii s 7
Section 4. ProCUremMENt PrOCESS ... ..coi oo 8
4.1 (@70 ]2 01010 0] (o7= 1110 ) 0 PR 8
4.2 Procurement SCREAUIE ..........uuiiiiiiiiiii e 8
4.3 IN PErSON INTEIVIEWS .......ei ettt e e e e e e ettt a e e e e e e e e eetan e e e e e aeeeesnnn e eeaaeaeennes 8
Section 5. SOQ Submission REQUIFEMENTES .......ccoiiiiiiiieecee e 9
5.1 Submittal Place and DEAIINE ... 9
5.2 SUDMISSION FOMMIAL. ... e e e e 9
5.3 SUDMISSION CONEENL......c e 9
Section 6. SOQ Evaluation and Firm Selection ... 12
6.1 L T=T T P 12
6.2 SOQ Evaluation Criteria (STEP 1) ....uuueeeeiiieiiiiiite ettt e e e e e e e e e e e e e e e 13
6.3 Interviews of ShOrtlist (STEP 2) ...covviee i e eaeeans 13
6.4 3 g TS 11 (=T (1o o 1P 14
O N 7= Vo 1 01T o | 14

2024-035: Suquamish Treatment Plant Improvements
Engineering Services 2 | Page



REQUEST FOR QUALIFICATIONS 2024-035
Engineering Services for the Suquamish
Treatment Plant Improvements Project

Section 1. Background

1.1 Introduction

The Kitsap County Sewer Utility (Owner) is requesting Statements of Qualifications (SOQs) from
prospective Wastewater Design Firms for consulting services including strategic planning,
funding, permitting, and preliminary design services for the Suquamish Treatment Plant (STP)
Improvements Project (Project). Section 4 (Procurement Process) provides the intended timeline
from RFQ Submission to Intent to award Contract. This Request for Qualifications (RFQ) invites
SOQs to be submitted by Respondents according to the requirements set forth in this RFQ
including the format and content guidelines in Section 5 (SOQ Submission Requirements) and
Section 6 (SOQ Evaluation and Firm Selection).

Section 2. Project Overview

21 Project Site and Location

The Suquamish Treatment Plant is located on the Kitsap Peninsula, west of Seattle across Puget
Sound at 18000 Division Ave NE, Suquamish WA 98392, west of Port Madison Bay between SR
305 NE and Miller Bay Rd. The approximate location of the site is shown in Figure 1.

Division"Ave NE" 14

@

| )
Tacoma. L&

Figure 1. Approximate Project Site Location

2024-035: Suquamish Treatment Plant Improvements

Engineering Services 3 | Page



REQUEST FOR QUALIFICATIONS 2024-035
Engineering Services for the Suquamish
Treatment Plant Improvements Project

2.2 Project Scope History

The Suquamish WWTP (STP) was constructed as an activated sludge process in 1975 but
was reconstructed as a Sequencing Batch Reactor (SBR) system in 1997. A rotary drum
thickener (RDT) system, thickened sludge storage tank (TSST), and sludge loadout facility
were constructed in 2017. The plant was designed for a maximum monthly flow rate of 0.4
MGD and a peak flow of 1.0 MGD. The plant is accessed via a driveway that is shared with a
homeowner from Division Ave NE. The 7.6-acre lot is bordered by residential homes on the
east, south and west sides, and an undeveloped lot owned by the Suquamish Tribal Housing
Authority to the north. The lot has frontage along Purves Ave NE, but this portion of the site
has not been developed and is heavily wooded and includes moderate slopes.

Plant treatment processes include preliminary screening and grit removal, biological treatment
in two Sequencing Batch Reactors (SBRs), an Equalization Basin and Ultraviolet (UV)
disinfection. Waste activated sludge (WAS) is thickened with a rotary drum thickener, stored in
the TSST, and sent to the Owner’s Central Kitsap WWTP for further treatment and disposal.
Treated effluent from the STP is discharged to Port Madison of the Puget Sound in accordance
with the NPDES Permit. This facility is not permitted through the department of Ecology, rather
the EPA, as it resides in the territory of the Suquamish Sovereign Nation.

In July of 2022, the Owner published an RFQ for the Suquamish WWTP Piping Improvement
Project and contracted with CONSOR (then Murraysmith) to design the following scope
elements. These elements were considered emergent at the time, and classification of need has
not changed for the following elements.

e Replacement of Recirculation process piping.
Replacement flow control valves and actuators.
Evaluation of influent rotary screen replacement.
Repair of equalization basin and aerated sludge storage task (TSST).
Replacement of the process building drain piping.
Evaluation of a temporary bypass system to provide treatment during construction.

The design of piping improvements progressed to roughly 30%, and a draft preliminary design
report was written. Also developed was an NFPA 820 Technical Memorandum summarizing
facility improvements needed to remain in compliance for industrial facilities, structural
assessment report, and Matterport scan.

After reviewing the NFPA Tech Memo, and further evaluating the need for redundant systems
and the lost capital associated with full plant bypass operations, additional design scope was
proposed to capture the following elements:
¢ An influent equalization (EQ) basin and associated pumps/piping designed to allow the
WWTP to be operated with only one SBR basin, providing ability to bypass portions of the
process piping for replacement and meet Ecology redundancy criteria. Design coordinated
to account for future upgrade to an aerated granular sludge process in the existing SBR
configuration.
e New screen channels, grit tank, and associated odor control

2024-035: Suquamish Treatment Plant Improvements
Engineering Services 4 | Page



REQUEST FOR QUALIFICATIONS 2024-035
Engineering Services for the Suquamish
Treatment Plant Improvements Project

Replacement of the fire alarm system in the Process Building

Replacement of the combustible gas detection system in the Process Room

Extension of water main to provide fire hydrant protection for the WWTP buildings.

Access improvements to meet Fire Code and associated stormwater drainage

improvements.

Ventilation upgrades in the Pump/Blower Room and replacement in the Process Room.

e Geotechnical Evaluation of the site for subsurface tank installation and dewatering
analysis.

e Perform Lift Station 53 and 54 hydraulic model and develop pre-design alternatives for

eventual replacement of the pump stations so that the future design flow into the WWTP

can be refined.

The expanded scope was beyond the project budget and further design efforts were directed to
stop until additional funding and/ or reprioritization of project improvements could be determined.
Full discussion of CONSOR Engineering’s preliminary design work, additional plant improvement
concepts discussed, and potential solutions considered, are discussed in RFQ Attachment A -
Suquamish WWTP Improvements Design-to-date-Summary Memorandum.

Documents made available to Respondents via the Kitsap County Website (see RFQ 2024-035
Structural Assessment Report) are for the purpose of illustrating the scope and scale of the
project based on its current definition. The Owner is providing these documents only for the
purpose of informing SOQ development and does not confer a license or grant for any other
use.

2.3 Project Budget and Funding

The 2013 Draft Preliminary Design Report Opinion of Probable Cost (OPPCC) Class 5 Estimate,
prepared by CONSOR Engineering (Included as Table 4-6 of the Technical Memorandum),
totaled a $10.2 M Design and Construction Project. This did not include work associated with Lift
Stations 53 and 54, which are estimated to add an additional $7M and $7.2M respectively. Nor
did this price include the additional scope items.

Kitsap County Sewer’s draft 2025-2030 (6-year) Capital Facility Plan (CFP) totals $193M, with
$10.5 M currently allocated for design and construction of the Suquamish Treatment Plant
Improvements project. The draft 2025-2044 CFP totals $460M. The County Sewer Utility is
currently undergoing a cost of services analysis, as part of the final stages of completing our
Sewer Utility General Plan, to forecast needed utility rates to fund the 6-year and 20-year Capital
Facility Plans. The current rate strategy is still under discussion with the Board of County
Commissioners and is expected to be finalized and effective January 15t 2026. Initial discussions
have been clear from elected officials that rate increases are not the ideal solution, and the
County Sewer Division will need to be strategic in how they deliver the CFPs. There is a clear
need to pursue strategic and creative financing opportunities through partnerships, programs,
and other options that the Owner may be unexposed to.

This project is anticipated to be funded through a combination of low interest State Revolving
Funds (SRF), County Sewer Capital Funds, and other strategic funding opportunities to provide

2024-035: Suquamish Treatment Plant Improvements
Engineering Services 5| Page



REQUEST FOR QUALIFICATIONS 2024-035
Engineering Services for the Suquamish
Treatment Plant Improvements Project

the capital funding needed for the Project. WIFIA funding is not currently being thought of as a
funding option as the current interest rates are no longer competitive in comparison to other
funding options. However, the chosen design firm will be responsible for assisting the Owner in
identifying applicable funding opportunities that this project would be eligible for. The location of
the Facility is within tribal territory and may also be eligible for alternative funding opportunities.

2.4 Project Schedule

The nature of improvements needed at the Suquamish Treatment Plant are considered
emergent. Several of the plant components, specifically the process piping and headworks, are
nearing failure without ability to repair given the plant’s overall lack of equipment systems
redundancy, and use of customized piping.

This contract and scope of work in Section 3, is envisioned to be completed within a 6-month
timeframe once formally awarded.

2.5 RFQ Intent

The Suquamish Treatment Plant is in need of major and minor upgrades to maintain an
operational facility. There is also a need to be cognizant of future regulatory permit requirements
for nutrient removal. Therefore, any designed improvements for the facility should not restrict the
Owner’s ability to further improve/build upon the systems of the facility.

The intention of this RFQ is to solicit for a designer to assist the Owner in strategically aligning
the needs of the Suquamish Treatment Plant Facility with realistic funding capabilities of the
Sewer Capital Budget. This partner will also assist with identifying strategic funding opportunities
and defining regulatory permit hurdles that would surface during funding acquisition and/or cause
significant delay in project execution. This partner will also assist the Owner in determining the